Report Date: 4/13/2022 4:29 PM
Test: 3 Point Bend - ROLAGS
Batch: Windshield Repair Test Il

Specimen details

Specimen ID Date Time Type Width
UB 2WB frfr 40 cps resin . .
1 02272022 081402 2/27/2022 8:14 AM 3 pt. Bend 0.9in
UB 2WB frfr 40 cps resin . .
2 02272022 081715 212712022 8:17 AM 3 pt. Bend 0.9in
UB 2WB frfr 40 cps resin . -
3 02272022 082033 212712022 8:20 AM 3 pt. Bend 0.9in
Specimen ID Depth Span Length
UB 2WB frfr 40 cps resin . .
1_02272022_081402 0280 S
UB 2WB frfr 40 cps resin . :
2 02272022_081715 0.250in 9.842in
UB 2WB frfr 40 cps resin . ;
3_02272022_082033 0280 L
Test Results

MaxLoad MaxStress
Unit N MPa
Lower limit 0.000 0.000
Upper limit 0.000 0.000
UB 2WB frfr 40 cps resin
1_02272022_081402 667.128 271.390
UB 2WB frfr 40 cps resin
2 02272022 081715 725.639 295.192
UB 2WB frfr 40 cps resin
3 02272022_082033 763.954 310.779

New Glass was 623 Newtons
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